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AREAR (1)
ARM BED AND IT'S ACCESSORIES (1)

Fig &Baa—F Be
No. Parts No. &= -4 Description Amt.Reg.
Bl M90432038 77¢4+A%Y" MAX30---------- Screw M4X30-------------nee 1
B2 MBG6OEQB30 AU f-crrrrrrmramaanannnaannn, Face plate-------- - eorn-- 1
B3  MA20A0584 FUL VAN — =-vrrrreerreeneecens Thread take-up cover-------- 1
B4  M91910080 I Adry----vvrevevererenrnnnns. Rubber plug ¢ 19------------ 1
B5 MBO5A0339 Judhn —-cveermeaiiaiann Link cover: = esteseeenncnns 1
B6 MBO3A0849 E—AhN — (DIHT)--rrrmvrreennn- MOtOr COVEr: -+« rrcesrsness 1
B7  MBO3A0600 FyZ N —--erevveeniiaiins, Top cover:=-=xrrrecsrarans 1
B8 MBO5B1339 fI/A\ — (L)r-rrerrrorrmrenrmarnans Cover(L)- - rerrrrerernaeens 1
B9 MBO5A1339 AN — (R)-----vvrerrmmennannnann Cover(R)---r-aremeevenenns 1
B10 MB60E6339 Y A hN = -reecnmmnennannn.. Cylinder cover -------------- 1
B11 MSOTAQ361 B Rerrvvvnrrrerennannennnnn. Latch----- " . . ...... 1
B12 MSOTAQ192 44N frvvrrrenerereneeennnenn. Leaf spring---------=ax-2c:-- 1
B13 M90906003 Vi t7%Y" 9/64(40)X3.2--------- Screw 9/64(40) X 3.2--------- 4
B14 M90909003 VAL7%Y" 9/64(40)X6----------- Screw 9/64(40)X6- -« --------* 1
B15 M91079004 77¢4FA'%Y" M4 X 16---------- Screw M4X16-----==xxxceeee- 1
B16 M90859004 SW-PWY$7'534+A'2Y M3X6---+ Screw MI X G----r-rcveencens 2
B17 M94005037 PHFRY M4 XB-rrreereernnannn. Screw M4X8 - rererereecarss 6
B18 MSO03A0417 2 A ----veeeeinananana.. Tir@--vcerrrmcaccmnrenoananns 1
B19 M90408037 SW-PWY%7'534FA %Y MA X 12--- Screw MAX12:- -« crveercen-ne 1
B20 M91076004 SW-PWY%7'39/FA%Y M4Xx30--- Screw M4 X 30-----rececnre-- 2
B21 M91054004 SW-PWYX7'594FA'%4Y MAX 8-+ Screw MAX8-----v--nvrvnne- 13
B22 MS4TP0620 F4OU9)y7 - veveerraneieaaaas, Nylon clip-s=-ssarerasmec cnss 3
B23 M91182080 I hfy--c-cc---ccvrererenennns Rubber plug:----------==-20n: 5
B901 MSO8E1190 AMI¥Ihfr----c--rmvcrenncenant. Bobbin winder assy--:-------: 1
B902 MSO1E0180 ARFUFq------erermereronnencnns Thread guide assy:=--=+----- 1
3
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ARM BED AND IT'S ACCESSORIES (I)
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@ A#ER (1)
ARM BED AND IT'S ACCESSORIES (1)

Fig &f&ma—F =1
No. Parts No. an A Description Amt.Req
C41 MF90A0553 Famyifi ) -vvvmvvarereereeees Thread tension stud---------- 1
C42 MFOOA01 81 ,{F?‘/"‘;{ ........................ Thread guide ............... 1
C43 MF10A1555 FINUH grrermemvvnrneereeens Thread tension discs:-------- 2
C44 MF36A0245 IUAIN Rerrrvvrrrnnnrmmennnnns Thread tension spring----+--- 1
045 Mg‘ 101 046 \‘j?s-’-‘yh ........................ Thumb NUt="" "screserannaacn 1
046 MF36A1 ‘]80 4!‘7‘/-,-/{ ....................... Thread guide ............... ‘I
047 Mg‘l 605045 ‘y?ET‘yI\ ........................ Thumb nut ................... 1
C48 MTB0A0802 F! P A-vvnnvmmmmnneremccnnannns Thumb nut revolution stopper--- 1
C49 MN52A1245 IYRAINR--verreernenecneenn. Tension spring:---=-=---+----- 1
C50 MM11A0556 FI)UY FAYTocecesrececceann. Thread tension releasing discs- -+ 1
C51 MF10A0555 FaNoH 7----oeverrermnrennnnes Thread tension discs=-------- 2
C52 MF10A0553 FIyh ) -crrecerrerrinienans Thread tension stud- ===+« -- 1
C53 MF10AOQ187 ARV FR-eereneenrnmnninanns Thread take-up spring----=--- 1
C54 MF10A0709 779iacervecrerenrenrnnrannnnnns Thread tension regulator casing--- -+ 1
C55 M90901002 E74Y" 9/64(40)X4-«--cvvvnrnn-- Screw 9/64(40)X4----------- 1
C56 MFTOATIB0 ARFUFfenrrerrennmnsemnnennnn. Thread guide-------=-------- 1
C57 MF10A018T ARFUF{reremrernrrnmrenseennes Thread guide---------------- 1
C58 MBO05A0470 x,\‘l),{g ........................ Slide plate----+ -roerereernns 1
C59 MSO1A1476 AA —H-cermmmeiiiaiaaai., Spacer-----rreerraariaeaenas 1
C60 MSO03A1101 /\')‘w .......................... Needle plate------=--ccereer 1
C61 MB60A060T FAH MM YA ceeeenenennnnns Eye guard adapter------------ 1
062 MSO1A1 739 t‘/:/' ........................... Hinge ........................ 1
C63 MSO1AO477 x}u\j’\ .......................... Adapter ..................... 1
C64 MSO01A0160 7413'_* ........................ Eye guard--:-----c-crmreerene 1
C65 M90806002 £FAY" 1/8(44)KE=- =+~ ===n=--- Screw 1/8(44)X6----=+---+--- 2
C66 M90804002 E74Y 1/8(44)X35--«-vrveere-- Screw 1/8(44)X3.5----+------ 2
C67 M91110002 E3#Y 11/64(40)X8------------- Screw 11/64(40) X 8--=+--=-- 2
C68 M90605010 #3545 2/32(56)X2.8----------- Screw 2/32(56) X 2.8+ -+ -+~ 2
069 MG43AO1 8‘] ,{I\?‘/"‘{ ........................ Thread guide ............... 1
C70 M90990002 E£FHY" MAXG:-----n-nvmnemnnenns Screw MAX8-- -« ------onnno 2
C71 M91053020 AvhH7FY¥MARY MAXE:-+------ Screw MAXG: - --«--evreensens 1
0903 MFO0E0550 4{!\}30‘7ﬂ“}*757-} ................ Pre_tension assy--critrettec- 1
C904 MAI16E0210 AMFIEYFIIET - -ervmererennnn Thread tension regulator assy- -+ 1
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SEWING MECHANISM
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SEWING MECHANISM

Fig #&a—F BB
No. Parts No. &n & Description Amt.Req
D121 MS02A0128 3IYUnY DPX17-18- e eererrneene Needle DPX17#18--«--rcrceere 1
D122 M90815002  kFHY" 1/8(44)XA.5- -« revveeens Screw 1/8(44) X 4.5+ svveenes 1
D123 MF21D0181 {}7)-}-,{ ......................... Thread guide ................... 1
D124 MF10A1181 ARFUF -rrvreerrrrneramrannnen, Thread guide: - <r- rreeeesens 1
D125 MS10AT1740 JIjLh-rvvvvrrrrereianeniannen. Faleorrrrererrreresiiiieeans 2
D126 MG30A0664 YK AR - vvreerrorreeees Needle bar bushing (lower): - - -~ 1
D127 MSOTAOBE0  AYF Hrrervetremrmmmnnneaaiiie, Needle bar-««-t-rrrereereneenn 1
D128 MVS88B8AQT740 JIJLpr-rvvvreeerrnmnniniiienns Feltrrerrererermeeneneenanne 1
D129 MSO1AC663 AUF DA (9I)---vrvrveererrees Needle bar bushing (upper)--«--- 1
D130 M90990002 t3$~‘/' M4 X Breereroorvsornonnnnns Screw MAXE8 -+ reeerereeaeas 2
D131 MSO03EQ662 NN AP GIGF-vvceeerereeerenenns Guide complete- -+ -r-eeeeees 1
D132 MF10A0325 BT -rrrrrrrrremeeaenarenninan. Square blogk: =+ eserrerereaenn 1
D133 M91221001 AR IHAFARY MEX12-cevreeereen. Screw MEX12:crrvecrsneennacns 1
D134 M91802006 EIRY HOHF-vvveeerreineeneans, St aeronre T TP 1
D135 MSO1A0383 77/9 ............................ Crank: +osrsseese i ereneees 1
D136 M91601001  FARY 1/4(40)X6- -« - -vvververenr s Screw 1/4(40)X6++ - vrerercre: - 2
D137 MFB0A2740 JFIJLh--vrevvreecnrrrrnrennanenns Feltesrrerrooaesrsaecneeenannes 2
D138 MF60A0232 ’7'7/ VL) (< ) EEE R AR Drive shaft bushing (L)--=+----- 1
D1 39 MF7OAO352 ............................. Collar ......................... 1
D140 M91602001 H*/ 1/4(40)K4 v v vrevereocnnnns Screw 1/4(40)X4 - +coercreernes 2
D141 MBO3A0230 MY e cecreciniiieinninenn Drive shaft-«= recereeecrenanas 1
D142 MB6OE0234 97U PAGN(FR) - v evvmermmnmennenns Drive shaft bushing (M) «+++++-- 1
D143 MSO01AQ0350 ,ﬂq-_l)tli\ ......................... Thread trimmer cam:-=-*==**+++ 1
D144 M91602005 FARY K IHE 1/4(40)c--cevrerrene Set screw 1/4(40)- -« --v-re-tt 1
D145 M91607001  FA%Y ™ 1/4(40)X4 - v vvvvereeenns Screw 1/4(40)X4e - -rarrreeee 1
D146 MNTOAO456 S 4k e enenrnoineneinnnennn. Ball bearing:---«-++=rrrrerreenss 1
D147 M90330065 CH FFAT 30-rvrrrrvrerenerrncns Retaining ring C—type 30--«----- 1
D148 M93001050 H h Fecreeereeanneaiiaiianann.. Washer: +rrrrrreostcosrseacen. 1
D149 MFO1A0259 1\7:/71\'773'&17(7”‘/7’ ............. Wave washer - rrrerereccoases 1
0150 MF01A0476 XA'_-}j-B ......................... Spacer B ...................... 1
D151 MBGBOEDG82 T =« cvmrvmrnnernenenieneniennn. Pulley:- -+ rerrrerrmrencaacans 1
D152 MBG60OA2406 Ut ecircererereinniiiiinne, Detector assy '+t seressnrer-> 1
D153 MNT72A1694 NYYANY F20(JI)-c-covvrreees Speed command disk F20(up)-+- 1
D154 MFO1A0476 RAA —*fA ......................... Spacer Arsrererrarerearaaaenn 2
D155 MB60A0694 NUY4N'Y KIO(Y8): cverreeeeeenne. Speed command disk K10(down)=+++ 1
D156 M91520002 EF#Y 15/64(28)X12 <= -cr-co-v-- Screw 15/64(28)X12- <« --------- 2
D161 M91203002 t7%Y 3/16(28)X15: =+ +-revevvess Screw 3/16(28)X15: -« ssssere 2
D162 MBB60EQ956 LufUfiereecerrnescaranaeiinnnes Connectingrod:+--=c-rreeeseres 1
D163 MSOTA0833 AL(HHRE F)evvvrvvvrnrnavnnennns Bushing: ==+ ++rrererersrerenees 1
D164 M91222001 U? T MEXG e e e Screw MOXE:  serrrrrerreverses 3
D165 M91802045 Foyb-rvveceeerrerramaiaiiann, Nut-cereeesrasetasseanannns 1
D166 M95004021 [ij?-j-'y:‘;“;? 7S  ME X Gerrrrreenas Screw M X 5ecreerreeninaninan 1
D167 MSOTAQD508 HHGND LT vrrerrremrnrnneasenns Sector gear:----rrrerrrreeraans |
D168 MSO1A0891 FHF Y geeeerernneriiinnieann Rock shaft----c-ererrrreaenean. 1
D169 M98003015 EIRY G UYE e Screw M8 - -vreervrarananann. 1
D170 MBG6OE0452 Y2V JAANEE)-wvverrmrermrernees Hook shaft bushing (R)- -+« 1
D171 M91506001  bA%S" 15/64(28)XG+-----=v=v=-=- Screw 15/64(28)XG+« === v ==+ +e 2
D172 MM11AQ352 JF—cccrrrrerrcerniiiinannnn. Collapr s srererrremeeannnnnnnn 1
D173 M90802003  VIbFRY 1/8(44)K4.5 -« -vvverreee Screw 1/8(44) X 4.5+ +rerees 2
D174 M93006050 L) I SRR PP PR Washer *+erorrrreercecaranaian 2
D175 MSOTAQG572 W TFIN Rereccnrnmmmmniiennians Spring: e rresrentaneataiaeis 2
D176 MO0502085 ONUf -reerreeererentarenanncocas Oringe s v rremrmrraearareens 2
D177 MSOTAQ761 AUYUY He iy Eccentric shaft---c---=----++++ 2
D178 M96003020 FARY MBXG-cceerrrrreeerennneens Screw MBXGr-rcverrecosracasn. 2
D179 MSOTAQ121 YPh Trerrerrrrrrianieiiiieiaen, Outer hook:-+==sreeereerene--- 1
D180 MSO9A0950 ATAHIUTI ccrerrenerenranninnnns Hook clamp= -+« s ereraraisaes 2
D181 MSOTADBTT N IqN —rrrrrverrareaneina, Hook driverss=«+=seremrnernanes 1
D182 M95001021 U‘]’W?')’“}‘\"ﬂi'}bf M5 X 16cererrneen Bolt M5 X 16 crcererccrenannans 1
D183 MSOQ1A0120 FHART vrrvrerreermereeenneanns. Inner hook: =« cscternesercaens 1
D184 MSO01A0616 -)—hj]'q;j-{j-l ....................... Hook retaine==+-r-sseeeerceann. 1
D185 MSOTAQ123 b Urrervrrereenenenneanaaiin, Bobbin s vrrresrsracansnecnans i
D186 MSO1A0125 m't‘*}l]-_.x ........................ Bobbin casgr - - rcrrraereaaean 1
D187 M90853002 B3RS 1/8(40)X4 v orrerereernns Screw 1/8(40) X 4--rrereeearen 2
D188 MSO01A0329 QA PFUFA-ccvreerrerrerer s Thread guide: -+ crerrereeneee 1
D189 M90001060 /\,fjrjt"‘/ AX18rcerrrereneneananns Pin MB=4 X 18 1 cvveverornanans 1
D190 MBBOAQ740 JIJUprcrvrrereccecarernnenennnnn, Feltrorrrrrreeeiniini e, 1
D905 MSO1EQ450 4L AT ceerrerniiannnnnanes Hook shaft assy- =+ -rrrerere> 1
DS06 MSO1EQ0580 TUbE UAYJPEFT-«-verrrcrenrenns Thread take—up lever assy----- - i
D907 MBGBOE1682 7 —UHShT e rrevrrrrueniannenn Pulley assy- - ""»ssrereeeneenes 1
7
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X-Y table mechanism
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E X-YTFT— 7 ILE4E

X-Y table mechanism

Fig &Rena—F NE
No. Parts No. &h e Description Amt.Req.
E201 M95048095 ATUE U E-G(Y)rrr e ererrinninns Motor assy (Y):--errereereeenne 1
E202 MBGEOATS71 U H9F Freer i, Sleeve s ettt et eneinans 1
E203 MSOBA0603 YN ILRAE—FY 4 vverrrmrrmerennnn. Motor support (Y):«-+rvernre-es 1
E204 M90511065 ENAMAT 6:c-rvvrvrveramvanannnn, E-Type retaining ring 6--------- 5
E205 MSOTAD454 & veeinniniiniiiinin, Shaft- «rrrrerrercrenenaaneanas 2
E206 M91001075 RAJANTULY vvvrerreanne. Ball bearing: -« +----cr-errrereen 8
E207 MBO3A0T767 G439 7 —1)-ceceeeeninnanannn.. Driven pulley: - ««vreorererrara, 2
E208 M95038021 OyAY7+U%E b MEX105------v--- Bolt MOX105: < - =rerenvrecenns 1
E209 MBO3A1758 7'317-7} (Y) ....................... Bracket (Y) .................... 1
E210 MBO0O3A0390 Y7|~:‘)/'7 ........................ Driving shaft (Y) ................ 1
E211 MBO3A1767 443U 7 =Y erenreneiiinninian, Driving pulley r+«srrreseeeneens 2
E212 MBO3A0523 44IUP A ILE (Y)rerrveereerennnnnn, Timing belt (Y)-»-+eerereverenae 1
E213 M91400010 7 394Y3R2Y M4 X 8-vrererrnrennns Screw MAXB:ccrererreraaarinas 2
E214 MSO1A0778 YA NLFAHI-crcvvevinieaanaaann Belt clamper (Y)=«r:--r--cenene 1
E215 MSO1A0781 YA LRY f-ccvcmereerinenaieoann, Belt holder (Y) =eesrrereveanen 1
E216 M91002070 LM&E'—JL LM=10UU" - -+ceererrnnn Bearing LM10=UU=«+« -+ nnes 3
E217 MBO3A2390 YHF Y heeeeraniiiinniiinnin, Driving shaft (Y)eorrmroonanenoas 1
E218 MB60A1429 FUYaInU¥HT (R)--rvvvreveeseses Bracket (right)r+vecemvrrneen-s 1
E219 MB60A0429 ’I‘J‘"/:L“/I\"/*f*fl (L) ................ Bracket (Ieft) .................. 1
E220 MBO3A0407 FULadmy (X)eveeecrrenerrenennns Detector plate (X)=rcreveervrens 1
E221 MB60A2601  Huvayn'ybyshrdg- veeeeoenon. Bracket re+rerrsrerersancnonnas 2
E222 MBO3A0758 7°F4yh (X)--cvvrreereereenenannn Bracket (X)+serveeeramenannannn 1
E223 MS02A4477 AR cevrceeronianiiiiaiiiian, Stopper: - rrerrreiiiaciien 2
E224 MSO02A3477 ARYA - ceverrrenaiiiiiii e, Stopper= - rrerereeriararaeanas 2
E225 MSO08AQ914 HF—F vreercrenerririniireainnn, Retainer (X)-rreerrrorcscnnses 2
E226 M98008070 I7%17) 5/32---c-rrrenrronnnnnns Steel ball 5/32- v vreereeernnnn 62
E227 MSO08A0957 XU JaFAL—=AR--rrrrevrneeenaanenns Fixed race (X):+receereeeinans 2
E228 MSO8A0477 AR/ ccreeeereriienniiiiin., Stopper: -t rrrrrarn s 2
E229 MB60A1957 XU ORIl —Rcrverrrecrrrerurnses Moving race (X)-«-=ceerseessne 1
E230 MBO5A0957 YUY H9aT L—A (R)-vvvrrvvvvnennnns Fixed race (Y/Right):- === -=-- 1
E231 MBO5B0957 YUY 2aFAL—RA (L):-r-rr-vrenreene. Fixed race (Y/Left)-««r-rere--. 1
E232 MSO9AT914 YF—=F (Y)eeriernerinnnieniian.s Retainer (Y)-- ccoceeecricanens 2
E233 M95047095  AFYE U E=G (K)o evevereenoonnns Motor assy (X)««=wwersnreeerns 1
E234 M93003021 hI7HYER W M3 XG-ce e e eee Bolt M3XB e reorrreareornrensaas 2
E235 MBO3A5339 Y H/AV —4B:ccrcececronceinnrinnns Cover plate(Y)------reerreneens 1
E236 MBGB0A0778 A LFFHI ccrvvreereenanann Belt clamper= -« -t taearass 1
E237 MBOSA0476 AA —Heeereeioriiiiiiiinonn, Spacer- - erererareraaiaaia. 1
E238 MBO3A1523 443U AP OO--crvrrrmeennnan.. Timing belt (X)-+---c-vreeeenens 1
E239 MSO8AT4T7  ARYA (Yt vt irmenmmacaranannnns Stopper (Y): e rrereerriocrien. 1
E240 MS03B0957  YY/ 4R IR «cvvvvrermereeneene Movable race (Y):----r-vveeee 1
E241 M91003022 A JLh MAXB- vrorrrreerenrenine. Bolt M4 X 8r-rrrnrerncaennnann, 2
E242 MSO03A2339 X AN =fGeerevereieniiiniiiian, Cover plate(X)rr rrerreraerines 2
E243 M90906002 74y 9/64(40)X4.5- v cner et Screw 9/64(40)X4.5- - - 4
E244 MBO3A1390 XM MY heeveeeveniiiiiiiin Driving shaft (X)+ <+ rseeeareens. 1
E245 MBBOAT5TT S OUE T (X)--rvvrrmrrnreeeaeennn Sle@ye:r - rrrrrrrriniean 1
E246 M90991002 E7RY MAX12ccrrrernernennnenn. Screw MAX12 e ceeeenneerann. 2
E247 M94006017 77479k MAX16----vrvrvvrernn Bolt M4 X 16+ -ecrrnernreeenss 8
E248 M95001017  t7F4V4yh M5 X 20+ ----- muvnnnnn Bolt M5X20- - -« v nvveeenreanns 5
E249 M95005021 AhH7+9%K L M5 X 45 - -nnn-. Bolt M5X45 -+ v ereananrerans 2
E250 M90550050 Ehﬂj‘]* R RIS Washer 5« ccevsariieiiniaen. 6
E251 M94001001 ‘)"*fD')?' Hq\:/‘ MEXGerovoranennnnn Screw MBX6:-=+-v-rrvmeernennnn 8
E252 M95001001 FARYD R AR MA X G oo Screw MAXB v rerrernrrnraeens 4
E253 M94008017  #IT(UH9k MAXG-vververeranrnn. Bolt MAXBerrrrerrerenenninnn, 2
E254 M94003017 774V ybh M3XG - crremerannaen, Bolt M3XB -t rrrrerrnncenaneens 4
E255 M94005022 K'EUF P MAXB---vvvvrrrrnnnnn Bolt MAXB: - cvrrerrnrarenceanns 2
E256 M95007021  RyAIT7FUFHK b MEX40 - -vveeree- Bolt M5X40:« -+ evrrerrerenn. 1
E257 MO1373045 Fyh MBrrrvrrrnvmrmraronereneanns Nut M5erevremernernarnneaneans 1
E258 M95004017 w774V ub MG X 16 rceenveerenn. Bolt MG X 16---rcvrrenrennnenns 4
E259 M90440037 PFARY MEX 1B rrerrrrrrannns Screw MAX16 - et erereserenns 2
E260 M91003045 T}} L R R LR R R TR I I Nut M4--:vcermervneienanne.. 2
E261 M95013021  Byhy7FU4HK bk M3X10---------- Bolt M3X10:«reeverreeneenns. 1
E262 M94002017 17T4UH9b M4 X 8-vvrvvvrenrnan.n. Bolt M4 X 8rrerrvosenmenneennns 4
E263 M94003021  OyAI7FYFKR P MAX 127 cvenens Bolt MAX 12+ cccerererennnnnns 8
E264 MSOBA0692 Y I ny sy cveerreniiiiain, Bearing housing- -« - rrrrovree 1
E265 MSO8A2454 5 Hcvveeieiinniiiiiiiiiinnen, Shafte--rrrrerrereronenecainns 1
E267 MSO08A0455 U Yy I -ceerriiiiaiiiiiiiias, Bracket:=:recrrrecrenneennn.. 1
E268 M91053020 I IT IR RS MEAX G-t Screw MAXG s vercrverenaens 2
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Work holder mechanism
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[F) 5MEZHE48

Work holder mechanism

Fig &pga—F BE
No. Parts No. & £ Description Amt.Req
F301 M90408037 SW-PW-P +A' %Y M4 X 12------ Screw M4X12---«--nerennene 6
F302 MSO3A0572 VXN R-eerrreramaaieennn Springr ettt 1
F303 MSO3A0732 EUAHI--ceeverreecrremecennnn. Pin holder:=+r--=-reeeereanns 1
F304 M91116002 EJRY 11/64(40)X8++-+---=----- Screw 11/64(40)X8++ =+« ++- -+ 3
F305 M93002021 U“/ﬁ’]?""?#’l‘l’\‘lbl‘ M3 X8errvonnn- Bolt M3X8-----vvrrrmereenens 4
F306 M90103053 AR B R M3---vererrereannaes Spring washer 3=+ creenenns 4
F307 MO0312050 H'H R 3-reenvreracrnmmeeinnnnn. Washer 3-ccervrrermnanennn 4
F308 MBO3A0509 YUL/JAF H f-rwvemmmerrrreereeee Solenoid mounting plate---- -+ 1
F309 M94003060 LY (pAaX25)---w-rrrermeessnns Pin (@ 4X25) -+ -=rrmreenses 1
F310 M90512060 ATy’ 4-rrercieremereranann. Snap pin 4e--rresreiieieens 6
F311 MSO1A2910 Iuderecneneenmrarannineaanan, Link- =+ eiemae . e 2
F312 MSOTAQ910 U --ervemvnrorerneennnniaan, Linke-rreesreeorsmaneneton.. 1
F313 MSOTATG10 [Jfeceremrcrrceennreeninnnnnen, Linkeeeserrerrmraneaaenenns. 1
F314 M90450050 IH ¥3H B R 4-cvveveeeecnanaaen Washer 4---crrrerereenernnes 1
F315 MSO1A0267 AHIAR ARJ--vvecevcerernennes Guide bushing:------«recsreeee 1
F316 M94011021 OyhITHIYFE MIMA X 8 rvvvvrree Bolt M4X8:--vvrrerenrmeennns 4
F317 MS03A0257 FH#IfR----rovvmrrmennrrenees Base pressure plate---------- 1
F318 MBO3AQ802 VP fevvcrerrcernnnenananen. Guide pin-=r-eceeereerenaane 1
F319 M96001060 £V (pBX31)rrvrrrmmrrruersss Pin (¢ 6X31)-w-revrereeeenees 1
F320 M90513060 ATy E™Y Gevrervearennennans. Snap pin Br-rrereesreienieans 2
F321 MSO3A3352 f1J—rvvrsverrrrensmmnnemenannes Bl - - - - SR - 1
F322 M94002060 £’V (p4X205)--wrrevresnnss Pin (¢ 4X20.5) =+ +xvesnnesse 1
F323 M94005060 E°Y (P 4X4B)------cvrererannnns Pin (@ 4X46) <xererseseeces-. 1
F324 MSOTA1352 HF—rerererorsrorecararanananns GO - - - LECETET - SEEErrl- - 2
F325 MBO3E0519 YUL/JAM 9337 (JMAHYT)----2over Solenoid actuator assy------- 1
F341 MBOSAQO105 AHI-rvcrevreevenencnnenranne. Work holder plate:-----«:----- 1
F342 MB60A0196 AFH A44---cerrvveererronnres Work holder positioner==«----- 1
F343 M94008017 I774Y7yb M4 X 6Gevrvvrrnrnen-s Bolt MAXG-+-evrrrrrnencr--- 3
F344 M90450050 IHFH H R 4-ve-cvveeeereennnn, Washer 4--cvreerrreeancacans 1
F345 M94002021 RyhY7+Y4HK ILE M4 X 16-------- Bolt M4X16:+-=exreerreeseans 4
F346 MSO3A0308 AHII)IFA f-crecreenerennnenss Clamp foot--=trrererereraees. 1
F347 MSO1A0154 FHITUF445--revvrvrreneeeenes Work holder guide plate------- 1
F348 MSOTA1307 AHITUF -rorrrerrrrerrrenees Work holder guide »++=-++--+- 1
F349 MBO5A0308 AHIA f-ccrenrcnrenerarmnennen. Work holder arme-«=-======-+ 1
F350 MSO1A1259 FAHI/N feeverreearececeeenanann. Spring:c-rerereraraeeetnens 2
F351 MBBOAQ45ST Saf Wi r-cecceeeerrnannann. Slider - errreerrerenceanaas, 1
F352 MBO3A0454 AH IV fevvveerrrienanianiienns Work holder shaft:=crseeeer-- 1
F353 MSO1A2833 A4JL--revrererenmnrnnreensnnnn, Bushing: - ssessreaeseeseeane. 1
F354 M91055020 RyhI7FI%RARY M4 X 4-vveenee Screw M4 X4 evveeeennnns 2
F355 MSOTAQT29 ERYN Revrrmerermereeomereans, Springs=ceecrrsererra e 1
F356 MSO3A0260 AHINRYYTI-cccrererrormcranns Spring holder-=--+«+c-veeees |
F357 MO1207016 £ A UF-creerereernennnnn. SCrew: - - ermesnrtetencaaas p)
F358 M95005017 t774Y4yb M5 X 10 cevevevn-- Bolt MOX10ecrrerreeremnnanns 4
F360 M90550050 IA ¥HYH R 5-vrerrmvverrernnnnn Washer 5--cxereverrennnnenes 4
F361 MBOSAQD272 A ferererrararroranennnenns Feed plater-«=+++=rremnsreneee 1
F362 M91202020 myhfTHUFH Lk 3/16(32)X10--- -+ Bolt 3/16(32)X10-« - +-+-+- 2
F363 MSOTAOT05 N ARFHYTorereercrreerreenennns Spring holder-«+-+scerereeen. 1
F364 MO4001060 L'Urvrererrremrrmnennannnannn. Pin (p4X134)----erervrenns 1
F365 MOO0512065 ENGFATD Bevvvvremranennannn, E-type retaining ring 3-+++--+ )
F366 MSO1A0702 WAAHIA f--vevemrrammannnan. Bracket- - e-rrrrremrrraaaan. 1
F367 M92074045 PFAFyh 5evcerrrrrmeaeiienenen, Nut MBeceerovereeneennaannn, 1
11
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Manual lifting mechanism
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Manual lifting mechanism

Fig #ama—FK B
No. Parts No. =3 P4 Description AmtReq.
G371 M91251015 t7#&Y" 4'U9% 3/16(32)------+-+- Screw 3/16(32)----=x2--n-- 1
G372 MSOTAT228 BF cvrerrvemime e Crank---r-rerermmmmmnnnnnnns 1
G373 M91603031 #'JLh 1/4(40)X13------nneenne Bolt 1/4(40)X13 =« -« xcvveene 1
G374 MBOSAQQT0 Hufevremromea e, Linke===rs-rraerrmmemarnanens 1
G375 M91219015 £34Y 4'UV% 3/16(28)---------- Screw 3/16(28):++-x--xeven- 1
G376 MBOSAQOS0 L\ —---rremmecae e, Bell cranks - e errrrrenmenens 1
G377 MO1139015 EFRY A UYE--rerrvmmrreeeenes SCrew: - -scrrrsaaae e 1
G378 MBBOAQGTO 1) eveereearernnnnnnnnnnnnn, Link-===rcssrrerremaeeneeenss 1
G379 MB0O5A0729 t;'(‘l),\'* ........................ Spring: - rererrr e 1
G380 M92003016 YIEFHY 4 Y% 5/16(24)------ Screw 5/16(24)- -+« -«---vv- 1
G381 M91601001 pA%Y" 1/4(40)X6+ === -vvvvvvn-- Screw 1/4(40)X6:--==-------- 1
G382 MS02A1392 AR T cererrenimminaeaany Lever ==« <+« E. . . 1
G383 MO040T7050 H 'l hervrvrnenenencarnrinnnnn. Washer:--- ===« seennenuesans 1
G384 M91110002 E723Y° 11/64(40)X8------vvv-n-- Screw 11/64(40) X 8-+« 1
G385 MSOTA3454 & hecemmeennn et Shaft-srrerrrrerranrennnenn, 1
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Thread trimming mechanism
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FU)V) #E
Thread trimming mechanism
Fig &&ma—F nE

No. Parts No. &n A Description Amt.Req
H401 M91110002 SW-PWY%7°594FA'3Y MAX 8-+ Screw M4X8- -« -reenevnn-. 1
H402 MBO5EQ746 LAY 7 L4 Y9387 c-rrvereenn Flexible wire assy-=+-+----+-- 1
H403 MSOTAT1572 YT Rereerrenremmenaannnn. Springr == resrrrerraraaeeen 1
H404 MSOTA0348 fIL Jrvevnrromvnnanainnnas Shaftr-cceerereereansecesenes 1
H405 M95003021 OvyhI7+VFrA4Y" MEX12-------- Screw M5X 12+t rrevereennens 1
H406 MSO1A3352 jJ-7_ ........................... Collars= sereeereeecenscesans 2
H407 M95004021 RyAIT7FIFIARY M5 X5 ccvvee- Screw M5 X 5evrrereerenannn. 4
H408 M91652020 OyA)7FY%kARY" MEX35:- -« --- Screw MEX 35« rrrreevenn. 1
H409 M91576045 RYhIF b MB-cvvveveereraeannnns Nut MBrevrerrmrmrreasennnens 1
H410 MS01E0430 4|~;‘:I)ﬂ'|~'rjrj-"'-' ................ Crank »--=r=srrmeemcrnannnena. 1
H411 M95003021 ByAY7F Y4 Ik MEX12:+xcxxc- Bolt M5X12:------rvvvreen--e 6
H412 M91003045 F9yh Ma--ceroemmmmennenn, Nut M4 eereereeoieeienans )
H413 M90401053 2 ;?ﬂ» h ;? Y T Spring washer 4- -+ recveeet. 2
H414 M90450050 BHRGeoeeraeenaeiiainnns, Washer 4-creeeerorerenananens 2
H415 MBOSE0519 O—4Y—=YL/AF(AbF1))--corevenes Rotary solencid assy (trim)+----* 1
H416 MS14A3601 YU/JAN UYL ccovevrrenennens Solenoid adapter- -+ --- 1
H417 M91101015 £V 4 9% 11/64(40)- - --- Screw 11/64(40) -« +-een-- 1
H418 M90408037 SW-PWY%7'594FTA %Y MAX 12--- Screw MAX12- - ccevrvrennsn. 3
H420 M91104045 Fyk 11/64(40)- -« -=vvreeeeerees Nut 11/64(40)- - -«verrnennne 1
H421 MSOTE0351 HAYAY 1997 J3T - vrveernnsss Cam follower assy=«-++==++" 1
H422 MSO1E0975 AYNIVFJI4T(4T)---rrvvrerne-- Connecting link assy---+----- 1
H423 M92074045 F9k MB--correeeemeenaieann.n. Nut M5ereveromeranseanaanens 2
H424 MSOBAOQTO8 N phfrerrcrremmammnnnnccaca... Hook-+ -+ -sccremvenciroaauss 1
H428 MB60ES519 A—4)—=YL/4N (4P A)-----vv--- Rotary solenoid assy=-++----- 1
H429 MA20A0603 YL/ARNFIFS L-----mreraeannns Solenoid adapter:++«-=xsee- - 1
H430 MSO1A2572 Wb TEN Rerermerreamennenanan.. Spring------rraerreeniaae 1
H431 MBOSAOTH8 AF—:cvrrreeeeranccncecnnanenns Bracket---r«cs-cerrcencannsen 1
H435 M91112002 EF%Y" 11/64(40)X12- -+ ------ - Screw 11/64(40)X12-+-«----- 1
H436 MSOTAD228 T crrerrrerereeeneannananan., Crank = - crereresnesnoncess i
H437 MF90A0361 j;l;—j; # ......................... Bracket----ccccvcreeenanen.. 1
H439 M90501053 A RY B R 5errrevaanreiennann Spring washer 5« c-rereenes 1
H440 M90550050 H g 5evrrrvrrrrnrsereneeeenn. Wasaher 5-----xerrereereens 1
H441 MSO1A1392 ARTFGOT (1) emveremmerneess Knife driving crank (1)=-+++-- 1
H442 M91109045 Fyb 11/64(40)-------cvmerrenes Nut 11/64(40)- <=« r-reeeeee 1
H443 MSO01A2392 ARYF YT (2)---vrremmereren Knife driving crank (2)-------- 1
H445 M90101017 #® LM VY% 11/64(40)----------- Bolt 11/64(40)«-----vevveee- 2
H446 M91108001 FA%Y" 11/64(40)X5.5+ === Screw 11/64(40) X 55+ ++«-++- 1
H447 M91104045 Fyh 11/64(40)- - c-vrrermvecnns Nut 11/64(40)------vveenere-- 2
H450 MSO8AD454 &\ ecevveenninnnnnninnnnnn. Shaftreceereererrccnanearrens 1
H452 MSO1E1975 OyMIVFH347(I)e---vvvmneenn- Connecting link assy--------- 1
H453 M91101017 LM VY% 11/64(40) -+ -- -+ Screw 11/64(40)- - -2 xcee-- 1
H454 MA20AQ392 ARPN YT - -cvvmnrrmrrnnareens Knife driving crank-=--------- 1
H455 M91214015 EF3Y 4 9% 3/16(28)- <= ===++- Screw 3/16(28) -+ -o--- 1
HA456 MSO1A5454 YN xS Jeeeveeneiiiiiian, Stepped pinr-cocererearenns 1
H457 MATOB2476 AA —H-creeeremananinniiann .. Spacer- - 1
H458 M90513065 ENApAT 25 --vrrrvrrrecenneees E-type retaining ring 2.5+ -+ -+ 1
H459 M91129015 £33V 4 UU% 11/64(40)--++----- Screw 11/64(40)«------e---- 1
H460 MO6004052 FIH NP 6evvveeereenrenennnns Wave washer G----c--eeerene- 1
HA61 MS03B0838 AN UARYIHT - -vvvrrvvmrenes Movable knife assy- -+« 1
H462 M90906003 VILE74Y" 9/64(40)X3.2--------- Screw 9/64(40) X 3.2-------+- 2
HA63 MS14A0838 ITAfA--rrerecrrrrrenareenaanns Fixed knife - ccereercecsne 1
H464 M91127015 t74Y 8 UU% 11/64(40)--------- Screw 11/64(40)------------- 1
H465 M90802002 Lt74Y" 1/8(44)XT -« rnvrrnneeees Screw 1/8(44)XT -+ +--xe-n-- 2
HA66 MSO3ATOT0 Yufeceevmmreniiinnnenn. Linkeeeererereseonraeianean.. 1
H469 M91222001 K IYFrARY” MEXE----v-rv---- Screw M5X6:-----xvreeerenns 1
H470 MF36A0750 Tf‘}b’f ........................... Holder--«- < +sreeeceranaaann 1
H472 MNBOAOGTS0 7 ydarererrereencennnenennnnnn, Bugh---ccssrrrrremmonennenen 1
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Presser bar lifting mechanism (1)
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) PR ZAEEE (1)

Presser bar lifting mechanism (1)

Fig &&31—F HE
No. Parts No. o -4 Description Amt.Req
J501 M93220035 YVIRY 1/2(28)X43-----vrrerens Thumb screw 1/2(28)X43+«++-- 1
J502 M93202047 Fyvatyh 1/2(28)------vvvevnns Special nut 1/2(28)--+------- 1
J503 MS03A0703 7)-}-,{;{;':‘; ...................... Presser bar guide ............ 1
J504 M90551050 -5»'71'* Beorrreensernennanneannnn Washer G-+ r-eemererreennns 1
J505 MSO03At1572 "/lb?l\"l\'* ...................... Presser bar spring ............ 1
J506 MG10B0265 AHIR 4 F---mvvvermnrrennenns Presser bar holder--+-------- 1
J507 M91506001 FARY 15/64(28)X6-------=--=--- Screw 15/64(28)X6---+------ 1
J508 MF10A0267 AHIR A --vvvvnrvnmmnennnnns Presser bar bushing:--------- i
J510 MS03A0262 AHIR -cr-oemrreeearraanns Presser bar--r-----c=rrreuses 1
J511 M90922002 t74%°9/64(40)X8--------------- Screw9/64(40)X8- - -------- - 1
J512 MV30A1256 AHITY (p2)-------vvrvrrvrnnee Presser foot (¢2)--=x-------" 1
J513 M91058004 SW-PWY47°594FA %% M4 X6---- Screw MAXG--------rasece--- 2
J514 MG30A0154 FUFAN R --vrvrrrrecnrennens Guide plate-----+-=--=--omes 1
J515 MG30B1222 ARIIA --crmrerrmcmrreeeeeeeens Thread releasing cam-------+* 1
J516 M90415060 APINAE Y ---rrrrremmenmnnennens Thread releasing pin---------- 1
J517 M91225015 EF#Y 4 UU%3/16(28)X55------ Screw 3/16(28)X55: -« «--+--- 1
J518 MBO5A0252 AHITH LN —--cvevmmrmcrrrreens Lifting lever:--+--cseeeereren. 1
J520 MBO05A0509 YL/AR IR ccnrrereneeenns Solenoid bracket-----=-:----- 1
J521 M96002060 L™ rrrreveennnennneaaaa.. 5 T 1
J522 MBOSA1950 iV —crerrreermemerannenniaannn, Lever-- -+ - ssesereacaeaias 1
J523 M95001021 RAyAY7+I¥HK Wb M5 X 16-------- Bolt M5 X 16 = ceescesccnes 1
J524 MBO3E1519 B—4)—YU/AN(AHYIFH)--ocee-ee Rotary solenoid assy--------- 1
J525 M90551050 B 4XNY B R 6-------vrreneee-s Washer6:-=ccx--sreeeeenns 2
J526 M90601053 WARY AR G-c-vvrverervnnennn-s Spring washer 6--- - -- 2
J527 M9O1571045 TP MB------rerrcceremenennn. Nut MB:-o-ceremreremenanaaans 3
J528 M95003017 774U ryh MEX8---evvevenne.. Bolt M9 X 8:rr-evvmrmrennnnn. 3
J529 MB60A1626 ——p Jh —hp +reerreriaiiaennn. Needle guard------=+==-=--==e 1
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Presser bar lifting mechanism (1)
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I ARE (D)
Presser bar lifting mechanism (1)
Fig #B&3—F HE
No. Parts No. T & Description Amt.Req

K561 MSO03A6154 FUtAh RYIaF-veceerrenreeenns Spring guide bar assy-------* 1
K562 M91210002 E7#%Y" 3/16(28)X10-+------xvv-- Screw 3/16(28)X10- -+ ------ 2
K563 M90301064 X7O'J‘/7'EQ‘J X Brerencenneenns Spring pin 3X8- - rerirrenn 1
K565 MSO5A0765 A LIFUIH AR -ovremreerenrnnas Bell crank guide-----++=-=++- 1
K566 MG10B041] QM- - rrrvreevvmeomereseaasanans 2 Y | i
K567 M90507063 HH Iy y--vcerrceeenennannnnn, Bell crank guide pin---------- 1
K568 M91681015 # UU¥2Y 1/4(40)X12-+-------- Screw 1/4(40)X12- -« ceveveee 1
K569 MG10B0910 Lyt hy r-rrvrrmerrrernnnes. Feed lifting rock shaft link------- 1
K570 MSO2EQ460 )T J3FT--revrrrerererennennn. Feed lifting rock shaft assy------ 1
K571 M91054004 SW-PWY%7'531FA45 ' M4 x8----- Screw MAX8:«-------vonvnn-n 3
K572 MO1802045 Fyh---coervrereeenrnennninnn, Nuteeoeeoremeromneeaon ..., 1
K573 M91801035 JV3iky 9/32(28)X35- - «x---- Feed regulating screw=+---+-- 1
K574 MG30B1261 AHIFINtYg 4 ---vvvvvrereen-s Presser regulating bracket- -+ - - 1
K575 M94006021 RAyh)IT7TIEMRY MAXG--------- Screw M4XE:---vreeereeenees 2
K576 M91603003 YIE74Y" 1/4(40)X16+ -+ ----- Screw 1/4(40)X16------------ 1
K577 MSO7A0463 4397 Y ah )7 3% - -rvnvvvenes Feed lifting crank (right)--- - - - 1
K578 M90624050 A XY N R 6-vrvrerrrurececarnns T 1
K579 M91551015 71" F' Y% MEX24----------- Screw MBX24- -+ «-ccreuuenn. 1
K580 MF60A07OO tyﬂ-,{o,\'* ..................... Spring ....................... 1
K581 MG30B0OT740 JIJbb-vvrvecreareeanaaaennnanny Felt---rcrrermeeeaneiane. 1
K582 MG30A0T60 AU U mreeeeeeeen e, Feed lifting eccentric ring* -+ " - - 1
K583 M91601001 RARY" 1/4(40)X6- ===+ cnnrmense Screw 1/4(40)X6+ ==+ cc=--x--- 2
K584 MG30B0384 Lutryhy:rsrererec-rcereneran Feed connecting crank rod- - - - - - 1
K585 M91572045 U39k 6 X075 ----ccvrerrreee-- U-nut 6X0.75----- rereruen- 1
K586 MGI10B0763 A LYl crerrrneeneaniaaaa., Bell crank-----=--=«-+==-====» 1
K587 M91210002 E74Y 3/16(28)---------vrev--- Screw 3/16(28)- - -e-cvr-vnes 2
K588 MS03A2572 Y VFN Rrvrernrrenrennmennes Spring:-=----rcrareaaiaan 1
K589 MS02A2352 H—-r-verereerrmmaneeenaann, Collar--- - -errreermanerrenen 1
K590 MG30B0226 AHIA4YHIL ---cvvvvrrvnenrcnns Guide bar adapter------------ 1
K591 MG30A0833 397 Y 3 ARJl--vvrmvrennnnns Feed lifting rock shaft bushing: -+ 2
K592 M90325065 Ch'4br7Y 937 25----rnvvrrven- C-type stop ring 25---------- 1
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Wiper mechanism
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L 71/5—148
Wiper mechanism
Fig #&B&a—K HaE
No. Parts No. LT % Description Amt.Req
L602 M91058004 SW-PWIX7'731FA%Y M4 X6---- Screw MAX6G----------rvneeee 3
L604 M91054004 SW-PWYX7734FA %' M4 X8~ Screw M4X8:----vrvvnriennn- 3
L.605 MB60A4601 I‘U“j'f‘fa ........................ Bracket:---«------ccscceiais 1
L606 MBOSE2519 T4N=YL/AFN)3fT--vvmmmnnnnnns Rotary solenoid assy--------- 1
L607 M90318050 H'H' R 3evvevemmmemninnnannnnan, Washer 3--- e recereenaeann- 2
L608 M90307053 W AY A A Brevvvnrreeemennnnnn. Spring washer 3+ --+-«--r----- 2
L609 M80875045 -’-\-}F M3 e Nut M3-cvrrmeeeammanaaan, 2
L610 M90802003 ViE74Y 1/8(44)X4.5--++++----- Screw 1/8(44) X 4.5----+----- 4
L611 MS02E0983 4N =T (1)-2seensveeeceacaans Wiper clank (1)------reeeeneee 1
L612 MSO3E0981 T{N=0F (2)--------rrreeeiin Wiper clank (2)--------------- 1
L613 MB6BOEQ982 AN = f---vvvrrmreeicinnnan., Wiper adapter----=- - ------ 1
L615 MSO3A1530 TN = frvvrmemnrmenennnnenn. Wiper shaft---------voaeeee-- 1
L616 M91057020 MAyAYTHI¥IARY M3 X 4--cvnc-- Screw M3X4:---«-vnnnnnninnen 1
L617 M803A3980 lj,{l\u_ ......................... Wiper ........................ 1
L618 MB6OE0270 AVl AURLyFIIGT---vvmmrvrnee Push switch assy------------ 1
1619 MB60A0915 D‘yOI)‘Ja' ....................... R'ng ......................... 1
L910 MBBOE3339 AN —J34F - -rrrrrrrennnnnnnen. Cover assy(with buzzer)------ 1
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Oil lubrication & X-Y detector mechanism
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M #EH - X-YiRH2E

Oil lubrication & X-Y detector mechanism

Fig &&,I—FK
No. Parts No.

M701 MBO3A0688
M702 MBO3A0148
M703 MB0O3A2688
M704 MBO3A2148
M705 MBO5A0688
M706 MBO5A0148
M707 MBO3A6668
M708 MBO3A5148
M709 MBO3A1688
M710 MBO3A1148

M711 MB60A1780
M712 MN10AO135
M713 MS14A0740
M714 MSO1A9796
M715 MF60A5740
M716 MBO3A3688
M717 MBO3A3148
M718 MB0O3A4688
M719 MBO3A4148
M720 MBO3A5688

M721 MB0O3A4148
M722 MSO1A8796
M723 MS03A0688
M724 MS0BA0740
M725 MFOOA2780
M726 MSO1A1740
M727 MS14A0780
M728 MS03A2780
M729 MF60A0742
M730 MF10A2740

M731 MBO3A7688
M732 MBO3A6148
M733 M91058004
M734 M91054004
M735 MS14A1620

M741 MB61E0408
M742 MB60A4339
M743 MB60A0406
M744 MBO3A0508
M745 MB60A0639
M746 MB60A0408
M747 MBO3A1508
M748 M90861004

n % Description
NA7 L=500hya)- - vreereernn- Pipe L=500- -« -rrreracen-
tE |__:740(j]‘/1) ................. Oil braid L=740---«-+«ccreee.
NA7 L=340(779 9-IL)------ -+ Pipe L=340- -« ---veeessne
EE L=500(T% ) -NL)-wreevenes Oil braid L=500---------+---+
INAD LAY ) eeeeeneeeas Pipe:--rvrererrermraaaanns
tE (:\‘/3/‘JI)’/) ................... Oil braid ===+ ssreeeeenn-
NA7 L=10(979 9 -Fh)--eeeeenns Pipe L=70 - vrvrrrreannnns
EE L=180(07Y ) -Fh)-----nven - Oil braid L=180- === +2r--
A7 L=200(boeyhY)- - - - Pipe L=200-- -« --- eeeenes
EE L=300(butIhY)--reveenne- Oil braid L=300---------+----
R e Holder------ - eossensunenrn..
77‘37’3 KB=30Q-----c-scceescenn Oil gauge--«-rerremeeranan.
A | e LR R Feltrroeermrmeemaaa e
;k)ba ........................... Holder -+« s«csrrrveceracnans
71}“; .......................... [ | I
WNAT L=240ChY-Fh)-------0m e Pipe L=240--- - veeerennns
EX L=400(hV-Fh)----reereeees Oil braid L=400--+-+---------
NA7 L=300(hV-3%7)---oemeeene Pipe L=300- -+ -xnun--
EE L=450(hV-3% ) -vverennnes Oil braid L=450-----------+-+
N7 L=280(AT-EH1))-reennenns Pipe L=280¢: -« --«r=rrrereens-
EE L=450(hV-EF71))--revmnreeees Oil braid | =450--------------
RIVET el Holder----+- cceeceeaeaan-n
INAT =49 -t Pipe L=49- -« ccaureea....
A | 1 e R Felt--sceveeernnnmeaanannaan.
Y B Holder-- = «-cvrserecanaraons
7I}H~ .......................... Felt-----------creereenan..
b A LR R Holder=-----+«--+ceeveecernn.
R e Holder-- -+« eceeenmrunraan.
79 ............................. Caprerrrrrrrrreem e
| R LR R Feltrrrermrmmreeeeae e
N4 L=400(N)ER ) -vvmeeee Pipe L=400Q- - -csrrerennn-
EE L=700(\)EF ") -vvmeemeeeee e Oil braid L=700--------------
SW-PWYE7 734 FA'2Y M4 X6---- Screw MAXE-----rrrrvereeee.
SW-PWJ$7534FA %Y M4 X 8---- Screw MAXB------ovvve--ane

FAOU9Y 97" NK=4N- - eeeee

Yhruays 4
Y’T‘/:/J“/*’tl\‘_ .................

Detector bracket (Y)

FUEYAL9F E2R-AQT -~ evvent Detector
a9 =7 (Y)--evveeeenn- Detector cable (Y)--
*/47 ......................... Holder plate .........
Fosa98 4 (X)--mrrrerrieennn. Detector bracket (X)
Foa9x5—7" (X)---eereeeenn- Detector cable (X)- -

SW-PWYAT'531FA %Y M3 x 8- -+

Nylon clip NK-4N--- -

Detector cover (Y)-----------

SCreW M3X8 .................
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Cable component

803
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N ECHRES R

Cable component

Fig &Bsa—F 5
No. Parts No. o % Description Amt Req.
N801 MB60A4780 1~} 7 YaPG-13-----rrerrvreens Cord holder--«+=rrecvercene- 1
N802 MB60A3780 1—F 7 VaPG-9---------vvvrrnnn Cord holder----««+=+rsseennns 2
N8O3 MBO3A3339 P U —cvcerrrmmrarnnnenns CoVer- - - rrrrrrnrrnraranaen 1
N804 MBG60A0366 F497 NA-4QT-------rreveeeern- Screw adapter-+-----r=creen 4
N805 MB60A2352 AA'—#NB-400:----------e-c--- Spacer NB—-400-------------- 4
N806 M95003096 7 )UMFINY--rrremmerrrreenennes Print circuit board-+--+------- 1
N807 MBO3A1601 JAGEM) I AR -emmmrereneee Connector panel-=----------- 1
N808 M91054004 SW-PWYX7'531FA'2Y M4 X 8-+ Screw M4X8-------rervrerene 1
N809 M91057004 SW-PWYX7'39/1A' %Y M4 X 20+ Screw M4X20:--r-rvrvrrecn-e 4
N810 K14M7172540 5—7 NI yT—4 )= -crvvvnnr-nanss Cable(Encoder)--------++--- 1
N811 MBO3A0T80 LA -----cerrerrmennneannnans Holder--- -« veeseeecnnanaann 1
N812 M90444037 SW-PFA R MAX12-+--vrerrvn- Screw MAX12:-«ceeereennann. 9

2 PLK-B0504
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Table & Stand
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P F—J7IVE%
Table & Stand

Fig #ama3—F BnaE
No. Parts No. L) -4 Description Amt.Req.
Pl MBO3A0S95 FUdfccvvrreensreemaneecnnans Table top:«=-xsrsxssreannnns 1
P2 MB60A0719 t“-'f“/ .......................... Drawer: -t rmsevernannnrnnn 1
P3  MBB0A3957 Li—Jl--vvrrrernrnasenrenaeannnns = 2
P4  M90406040 PH7EJ%Y" $45X38----vrevevns Wood screw ¢4.5X38-------- 4
P5  MBB0AO36B8 F4RH—rcvvrrereenrrruasnannnns Caster-- - rreoerreranearaens 4
P6 M90503041 PVLEIRY Pp5.8X32---v-vcvrnn. Wood screw ¢ 58X32-------- 4
P980 MBGBOEQ150 477387 -------rrvvvmenrnenene Leg assy:----====ssrrreereens 1

27 PLK-B0504




R dh

Accessories
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TRt
Accessories
Fig #&a—F ne
No. Parts No. - 4 Description Amt.Req.
Q1  MBBOADSE0 £ rerrmreerenrrmcaaenaneaens Hinge:--«+++sersrermnnnnennees 2
Q2 M96002017 w774/79F MEBX 12 ---vvevve--- Bolt M6X12-----r---rmeeeens 4
Q3 M96020021 OyAITFIYHE Wb MEXE5-------- Bolt MG X 55+ ==x-xeresnee 4
Q4 M90630050 Iyt g--vmvverreereneens Special washer $65X ¢ 18-1.2T-- 4
Q5 M90624053 NAH AP R Greercrmmnaaianean Spring washer 6+ ------------ 4
Q6 MOI1571045 FYbh MB----vvcvvrererrrnnenne Nut MB--creereeneemnrnaennn 4
Q8 MS02A0128 3y N DPX17-18---«-xcnvvvvon- Needle DPX17#18-««+-rvev--- 4
Q9  MBEOAOFSW JyRRAyF-rorrerreerereencnnens Foot switch----+sreureeernne- 1
Q10 MBO5A0797 KT 24 hy--vvrerememmeerameeanss Film sheet«+rreerrrrreeeannnn 1
Q11 M90513065 EN4bA 25 reerrrmverrenenens E-type retaining ring 2.5+ ---- 5
Q12 MSO01A1976 BYAIR ILUF 4-ccvevrrrnnns hexagonal wrench 4-+-------- 1
Q13 MFO1A0976 OyhyR IUUF 3----vvmreeesnnee hexagonal wrench 3--=22==x-- 1
Q14 MF90A1976 AyhAYR HUUF 2.5---ccvrerrer-- hexagonal wrench 2.5+« - - - =" 1
Q15 MS10A0976 AYAIR ILUF 1.5 --ccrerererees hexagonal wrench 1.5 ++-----* 1
Q16 MBO2A1608 #Y'¥TY (Ya7))--rrwenrreeereness Screw driver (small)---+------ 1
Q17 MBO2A0608 #¥ V7Y (Fan)---rvrrrmrreneees Screw driver (middle)--------- 1
Q18 MFO1A0565 AJFFItAY ---cvvvvmenreeenes Speed command disk adjuster- 1
Q19 MMI0A1479 AN'T TN G 10X14-ccvvmnerrees Spanner 10X14-------------- 1
Q20 MSOTAD123 RE Yrrereerreer et Bobbin:- s--reerrereecernann 3
Q21 MSO3A041T T Lo maaanaeanns I T T 1
Q22 MB60A0990 YATATAYE AT (ARG ------mmn--- Floppy disc (system)--------- 1
Q23 MB60A1990 709t AT 4R --vverrenancaene Floppy disc-«s=sscrerereeenne 1
Q24 MBO3EOQT76 A WM =38 F ccccrvcrmennns Belt cover === r=-rserreennnn 1
Q25 MF40E0193 ARITHAYZAT ---oovvemereeeeee Cotton stand assy.----------- 1
Q26 MQI0ADT34 B ==l —-c-vreearncaenaen-. Polyethylene cover:: ===+« 1
Q27 MF10A0149 F7 7%y -----crrmerennreeeen. Oiler with oil------=---rren-e 1
Q28 MB60A04T9 R IUUT L-vvrrrrerr e Rubber cushion----===«=-++-- 4
Q29 MBO0O3A0139 71"(}[:/\0‘/ ........................ Oil pan==r-«+-srerrvmanaiae. 1
Q30 M90001043 ATYZ W NO.T---rerrmnrmmereenns Staple--------crrmreaerees 3
Q31 MBOBAO3TE HH--rrremrrcmnercnnneeennnnns Chaine - - ereresrmenrasanenns 1
Q32 MSO1A0777 VAR M50----rrerrrerceneens V-belt M50----------rreeenes 1
Q34 M97321099 =7 WOUNIRE—H)----rrremerree Cable(motor)-----r--rerereee 1
Q35 M97319099 F—7"M(=a9Y3hsua ) --vnnnne- Cable(input signal)-----+---- 1
Q36 M97320099 =7 W(JLIAF)---eeee S Cable(solenoid)- === ===+~ 1
Q37 M97318099 H—7 WH—KE-FT VT V)------ - Cable(servo motor)- ==« ==« 1
Q38 MFO0AQ608 + Ty (F4)--rrerrmmrrereenns Screw driver (large)--<---+-- 1
Q39 MBO5A0613 FF HHI--vrvvrrmnemnnrcnnnen Head stay:--==s=sseenorenns 1
Q40 MSO08A2776 A LMIN = (8)ssrnarrcerccnses Belt cover (S)--------r------: 1
Q41 MBO3A2601 A JLMIN =PI Rereeeeenanns Bracket:-------rerrrernrecnns 1
Q42 M90625050 Y AR G---ereeererrrmnnnnnnnns Washer G- rreerrrreceacess 2
Q43 M90409041 INEYAY 45X 20 rc-vrrmn-- Wood screw 4.5X20---------* 2
Q45 M91056004 SW-PWY$7'531FA'4Y M4 x10--- Screw M4 X 10--------xvvv-e- 5
Q46 MBO5A0691 NyXUFINA5-937)--crvvveenn-- Clamp pad (Feed plate-small)--+ 2
Q47 MBO5A1691 WYFUAAINMG- 5 A)--orrereeeees Clamp pad (Feed plate-large)---+ 2
Q48 MBO5A2691 NydU(FHYI-Y30)---cvvveeeneens Clamp pad (Clamp frame-small)-- 2
Q49 MBO05A3691 NyXUFHYI-F L) -ereevvverreee Clamp pad (Clamp frame-large)-+ 2
Q51 MB60A0201 4Ualy)a ---rerecrrnrerarees Cord tig----r--screerreeree 2
Q52 MB60AQA20 dFAY wvvveerammc e Tie holder----cc-crmveeeeeess 2
Q53 M90306041 VIEIAY BAX16----c--rrvenss Wood screw 3.1X16---------- 4
29
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